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Test Report
Project Information
Mode: | 802.11a 20-5825 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 2409.80 54.65 48.10 -6.55 74.00 25.90 PK | Horizontal PASS
2 2612.87 55.23 49.35 -5.88 74.00 24.65 PK | Horizontal PASS
3 4141.71 50.40 47.67 -2.73 74.00 26.33 PK | Horizontal PASS
4 5825.00 68.33 68.13 -0.20 / / PK | Horizontal | Fundamental
5 6797.93 47.02 48.85 1.83 74.00 25.15 PK | Horizontal PASS
6 7563.52 46.07 48.27 2.20 74.00 25.73 PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11a 20-5825 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [@Buv/im] |  [dB] bes | el Ve
1 2591.86 54.51 48.57 -5.94 74.00 25.43 PK | Vertical PASS
2 4237.41 49.86 47.63 -2.23 74.00 26.37 PK | Vertical PASS
3 4925.98 50.36 47.99 -2.37 74.00 26.01 PK | Vertical PASS
4 5825.00 64.17 63.98 -0.19 / / PK | Vertical | Fundamental
5 6212.07 48.17 48.98 0.81 74.00 25.02 PK | Vertical PASS
6 7045.35 46.24 49.01 2.77 74.00 24.99 PK | Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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SPURIOUS EMISSIONS(8 GHz~18 GHz)
Test Report
Project Information

Mode: | 802.11a 20-5180 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuv/m] | [dB/m] | [dBuV/m] [dB] D Pl Ve e
1 9243.75 45.80 50.39 4.59 74.00 23.61 PK Horizontal | PASS
2 10964.32 46.61 51.12 4.51 74.00 22.88 PK Horizontal | PASS
3 12224.74 45.23 52.06 6.83 74.00 21.94 PK Horizontal | PASS
4 14542.18 43.43 52.34 8.91 74.00 21.66 PK Horizontal | PASS
5 15542.51 41.77 51.99 10.22 74.00 22.01 PK Horizontal | PASS
6 17726.58 38.10 52.69 14.59 74.00 21.31 PK Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Solutions

)

Test Report

Project Information

Mode:

802.11a 20-5180

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] [dBuV/m] | [dB/m] | [dBuv/im] | [dB] | D€ el e
1 10110.70 46.27 50.96 4.69 74.00 23.04 PK Vertical PASS
2 12268.09 45.16 52.14 6.98 74.00 21.86 PK Vertical PASS
3 14448.82 43.67 52.24 8.57 74.00 21.76 PK Vertical PASS
4 14572.19 43.62 52.62 9.00 74.00 21.38 PK Vertical PASS
5 15986.00 41.70 52.15 10.45 74.00 21.85 PK Vertical PASS
6 17426.48 39.19 52.45 13.26 74.00 21.55 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11a 20-5200 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuv/im] | [dB] D el Ve
1 9243.75 45.71 50.30 4.59 74.00 23.70 PK Horizontal PASS
2 12244.75 45.32 52.23 6.91 74.00 21.77 PK Horizontal PASS
3 13585.20 43.89 51.55 7.66 74.00 22.45 PK Horizontal PASS
4 14375.46 44.27 52.65 8.38 74.00 21.35 PK Horizontal PASS
5 15345.78 42.64 52.38 9.74 74.00 21.62 PK Horizontal PASS
6 17756.59 38.07 52.85 14.78 74.00 21.15 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11a 20-5200 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 831677 | 4558 49.51 3.93 74.00 2449 | PK | Vertical | PASS
2 | 1047082 | 45.92 50.39 4.47 74.00 2361 | PK | Vertical | PASS
3 | 1240147 | 4455 52.02 7.47 74.00 21.98 | PK | Vertical | PASS
4 | 1439547 | 4357 51.96 8.39 74.00 2204 | PK | Vertical | PASS
5 | 1618273 | 4219 52.36 10.17 74.00 2164 | PK | Vertical | PASS
6 | 17559.85 | 38.54 52.14 13.60 74.00 2186 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11a 20-5240 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " iMHz] | [dBuV/m] | [dBuV/im] | [dB/m] | [@Buv/m] | [dB] | P° el Ve
1 9975.99 46.82 52.14 5.32 74.00 21.86 PK Horizontal PASS
2 12227.11 45.33 52.17 6.84 74.00 21.83 PK Horizontal PASS
3 14353.18 43.61 51.95 8.34 74.00 22.05 PK Horizontal PASS
4 15463.73 43.20 53.23 10.03 74.00 22.27 PK Horizontal PASS
5 16504.25 41.20 51.94 10.74 74.00 22.06 PK Horizontal PASS
6 17549.77 38.21 51.78 13.57 74.00 22.22 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11a 20-5240 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/im] | [dB] D el Ve
1 9991.00 45.26 50.71 5.45 74.00 23.29 PK Vertical PASS
2 12282.14 45.38 52.43 7.05 74.00 21.57 PK Vertical PASS
3 14308.15 43.98 52.28 8.30 74.00 21.72 PK Vertical PASS
4 15498.75 42.00 52.10 10.10 74.00 21.90 PK Vertical PASS
5 16624.31 41.01 52.27 11.26 74.00 21.73 PK Vertical PASS
6 17739.87 37.58 52.26 14.68 74.00 21.74 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode:

802.11a 20-5260

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 015558 | 4557 49.98 4.41 74.00 24.02 PK | Horizontal | PASS
2 | 1068134 | 4598 50.66 4.68 74.00 23.34 PK | Horizontal | PASS
3 | 1338260 | 4358 51.14 7.56 74.00 22.86 PK | Horizontal | PASS
4 | 1472836 | 43.07 51.97 8.90 74.00 22.03 PK | Horizontal | PASS
5 | 15978.99 | 4152 5196 | 10.44 74.00 22.04 PK | Horizontal | PASS
6 | 17499.75 | 38.77 5220 | 13.43 74.00 21.80 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11a 20-5260 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph

130
120
110
100

90

80

70

60
50 MWMMW%W.MMJW *MW“MWWM%WWLM
40
30
20
10
0
-10
-20
-30
-40

-50 L
8G 9G

Level[dBpv/m]

| I I | I I | I |
106 116 12G 13G 14G 15G 186G 176G 18G

— PK Limit — AVLimit  — Vertical PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuVim] [dB] bei | el e
1 8360.18 46.01 50.18 417 74.00 23.82 PK Vertical PASS
2 9980.99 4514 50.50 5.36 74.00 23.50 PK Vertical PASS
3 12392.20 44.37 51.82 7.45 74.00 22.18 PK Vertical PASS
4 14188.09 43.18 51.37 8.19 74.00 22.63 PK Vertical PASS
5 15493.75 42.35 52.44 10.09 74.00 21.56 PK Vertical PASS
6 17879.94 37.66 52.28 14.62 74.00 21.72 PK Vertical PASS

Note:(1)Level=Reading+Factor

(2)Margin=

Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11a 20-5280 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9150.58 46.26 50.64 4.38 74.00 23.36 PK Horizontal PASS
2 11406.70 45.16 50.22 5.06 74.00 23.78 PK Horizontal PASS
3 13287.64 43.27 50.70 7.43 74.00 23.30 PK Horizontal PASS
4 14593.30 42.75 51.83 9.08 74.00 22.17 PK Horizontal PASS
5 16279.14 41.83 51.98 10.15 74.00 22.02 PK Horizontal PASS
6 17689.84 37.68 52.01 14.33 74.00 21.99 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11a 20-5280 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimit  — Vertical PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9220.61 45.56 50.17 4.61 74.00 23.83 PK Vertical PASS
2 10791.40 45.85 50.39 4.54 74.00 23.61 PK Vertical PASS
3 12282.14 45.09 52.14 7.05 74.00 21.86 PK Vertical PASS
4 14428.21 42.42 50.92 8.50 74.00 23.08 PK Vertical PASS
5 15263.63 41.73 51.25 9.52 74.00 22.75 PK Vertical PASS
6 17719.86 36.95 51.48 14.53 74.00 22.52 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode:

802.11a 20-5320

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 | 013557 | 4577 50.09 4.32 74.00 2391 | PK | Horizontal | PASS
2 | 1089145 | 46.14 50.65 4.51 74.00 2335 | PK | Horizontal | PASS
3 | 1246723 | 4471 51.80 7.09 74.00 2220 | PK | Horizontal | PASS
4 | 1496348 | 42.53 52.22 9.69 74.00 2178 | PK | Horizontal | PASS
5 | 16819.41 | 4048 51.81 11.33 74.00 2219 | PK | Horizontal | PASS
6 | 17674.84 | 38.30 52.52 14.22 74.00 2148 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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@ Solutions

Test Report
Project Information
Mode: | 802.11a 20-5320 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9320.66 45.41 49.90 4.49 74.00 2410 PK Vertical PASS
2 10586.29 45.65 50.38 4.73 74.00 23.62 PK Vertical PASS
3 12282.14 44.46 51.51 7.05 74.00 22.49 PK Vertical PASS
4 13802.90 42.65 50.90 8.25 74.00 23.10 PK Vertical PASS
5 15068.53 41.29 51.00 9.71 74.00 23.00 PK Vertical PASS
6 17589.79 37.84 51.53 13.69 74.00 22.47 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11a 20-5500 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9140.57 45.62 49.95 4.33 74.00 24.05 PK | Horizontal PASS
2 11976.99 44.56 50.82 6.26 74.00 23.18 PK | Horizontal PASS
3 12212.11 45.58 52.36 6.78 74.00 21.64 PK | Horizontal PASS
4 13527.76 43.72 51.34 7.62 74.00 22.66 PK | Horizontal PASS
5 14123.06 43.41 51.54 8.13 74.00 22.46 PK | Horizontal PASS
6 17879.94 37.61 52.23 14.62 74.00 21.77 PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11a 20-5500 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” bei | el e
1 | 913057 | 4561 49.90 4.29 74.00 2410 | PK | Vertical | PASS
2 | 1068134 | 4592 50.60 4.68 74.00 2340 | PK | Vertical | PASS
3 | 1223212 | 4516 52.03 6.87 74.00 2197 | PK | Vertical | PASS
4 | 1446823 | 42.78 51.42 8.64 74.00 2258 | PK | Vertical | PASS
5 | 15858.93 | 4141 51.66 10.25 74.00 2234 | PK | Vertical | PASS
6 | 1786493 | 37.35 52.05 14.70 74.00 2195 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.



( UL)) solutions REPORT NO.: 4791856253-RF-2
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Test Report
Project Information
Mode: | 802.11a 20-5580 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 | 913057 45.86 50.15 4.29 74.00 2385 | PK | Horizontal | PASS
2 | 1058629 | 4565 50.38 473 74.00 2362 | PK | Horizontal | PASS
3 | 1233217 | 4472 51.96 7.24 74.00 2204 | PK | Horizontal | PASS
4 | 1427814 | 4384 52.12 8.28 74.00 2188 | PK | Horizontal | PASS
5 | 16039.02 | 42.41 51.32 8.91 74.00 2268 | PK | Horizontal | PASS
6 | 17889.94 | 4011 52.67 12.56 74.00 2133 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 245 of 322
Test Report
Project Information
Mode: | 802.11a 20-5580 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9130.57 45.28 49.57 4.29 74.00 24.43 PK Vertical PASS
2 10576.29 45.96 50.68 4.72 74.00 23.32 PK Vertical PASS
3 12232.12 44.66 51.53 6.87 74.00 22.47 PK Vertical PASS
4 14358.18 43.25 51.60 8.35 74.00 22.40 PK Vertical PASS
5 15983.99 42.81 51.76 8.95 74.00 22.24 PK Vertical PASS
6 17884.94 40.11 52.70 12.59 74.00 21.30 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions REPORT NO.: 4791856253-RF-2
Page 246 of 322
Test Report
Project Information
Mode: | 802.11a 20-5700 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 915058 | 45.84 50.22 4.38 74.00 2378 | PK | Horizontal | PASS
2 | 1059130 | 45.71 50.45 4.74 74.00 2355 | PK | Horizontal | PASS
3 | 1241221 | 4466 52.07 7.41 74.00 21.93 | PK | Horizontal | PASS
4 | 1344272 | 43.00 50.69 7.60 74.00 2331 | PK | Horizontal | PASS
5 | 1508854 | 4357 51.72 8.15 74.00 2228 | PK | Horizontal | PASS
6 | 17759.88 | 39.08 51.88 12.80 74.00 2212 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




REPORT NO.: 4791856253-RF-2

@ Solutions

Page 247 of 322
Test Report
Project Information
Mode: | 802.11a 20-5700 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el e
1 | 8355.18 45.89 50.03 4.14 74.00 23.97 PK | Vertical | PASS
2 | 9965098 45.95 51.18 5.23 74.00 22.82 PK | Vertical | PASS
3 | 12237.12 | 4544 52.32 6.88 74.00 21.68 PK | Vertical | PASS
4 | 1368284 | 4362 51.53 7.91 74.00 22.47 PK | Vertical | PASS
5 | 16084.04 | 43.04 51.88 8.84 74.00 22.12 PK | Vertical | PASS
6 | 17669.83 | 39.83 52.02 12.19 74.00 21.98 PK | Vertical | PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 248 of 322
Test Report
Project Information
Mode: | 802.11a 20-5720 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuv/m] | [dBuv/im] | [dB/m] | [dBuvim] | [dB] | D¢ el Ve
1 9180.59 45.62 50.16 4.54 74.00 23.84 PK Horizontal PASS
2 10976.49 45.83 50.34 4.51 74.00 23.66 PK Horizontal PASS
3 12412.21 44.71 52.12 7.41 74.00 21.88 PK Horizontal PASS
4 13967.98 43.55 51.63 8.08 74.00 22.37 PK Horizontal PASS
5 15968.98 42.72 51.65 8.93 74.00 22.35 PK Horizontal PASS
6 17809.90 39.13 52.15 13.02 74.00 21.85 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions REPORT NO.: 4791856253-RF-2
Page 249 of 322
Test Report
Project Information
Mode: | 802.11a 20-5720 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] Eﬂgﬁa [déLT/i/tm] M[erg]i " | Det | Pol | Verdt
1 | 0880.94 | 4539 49.92 4.53 74.00 24.08 | PK | Vertical | PASS
2 | 1105153 | 4640 51.02 4.62 74.00 2208 | PK | Vertical | PASS
3 | 1232216 | 44.90 52.09 7.19 74.00 21.91 | PK | Vertical | PASS
4 | 1439820 | 43.03 51.42 8.39 74.00 2258 | PK | Vertical | PASS
5 | 16804.40 | 43.04 52.75 9.71 74.00 2125 | PK | Vertical | PASS
6 | 17879.94 | 3958 52.20 12.62 74.00 2180 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.



( UL)) solutions REPORT NO.: 4791856253-RF-2
Page 250 of 322

Test Report
Project Information
Mode: | 802.11a 20-5745 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\//ellm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | et el Ve
1 | 8300.15 45.43 49.27 3.84 74.00 2473 | PK | Horizontal | PASS
2 | 9991.00 45.11 50.56 5.45 74.00 2344 | PK | Horizontal | PASS
3 | 12157.08 | 4546 52.12 6.66 74.00 2188 | PK | Horizontal | PASS
4 | 1430815 | 4333 51.63 8.30 74.00 2237 | PK | Horizontal | PASS
5 | 16154.08 | 4324 51.96 8.72 74.00 2204 | PK | Horizontal | PASS
6 | 17889.94 | 3924 51.80 12.56 74.00 2220 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




REPORT NO.: 4791856253-RF-2
Page 251 of 322

Solutions

)

Test Report
Project Information
Mode: | 802.11a 20-5745 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/im] | [dB/m] | [dBuV/m] [dB] bei | el e
1 9160.58 45.45 49.89 4.44 74.00 24.11 PK Vertical PASS
2 9985.99 45.51 50.91 5.40 74.00 23.09 PK Vertical PASS
3 11866.93 45.40 51.23 5.83 74.00 22.77 PK Vertical PASS
4 13322.66 44.05 51.53 7.48 74.00 22.47 PK Vertical PASS
5 16474.24 42.53 51.61 9.08 74.00 22.39 PK Vertical PASS
6 17759.88 38.53 51.33 12.80 74.00 22.67 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




@ Solutions

REPORT NO.: 4791856253-RF-2
Page 252 of 322

Test Report

Project Information

Mode: | 802.11a 20-5785

Voltage:

DC5V

Environment: | Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 917559 | 4531 49.83 4.52 74.00 2417 | PK | Horizontal | PASS
2 | 10076.04 | 45.69 50.65 4.96 74.00 2335 | PK | Horizontal | PASS
3 | 1228714 | 4552 52.59 7.07 74.00 2141 | PK | Horizontal | PASS
4 | 1492346 | 4412 52.08 7.96 74.00 2192 | PK | Horizontal | PASS
5 | 16104.05 | 43.15 51.95 8.80 74.00 2205 | PK | Horizontal | PASS
6 | 1787494 | 3965 52.29 12.64 74.00 2171 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(( UL » Solutions REPORT NO.: 4791856253-RF-2

Page 253 of 322
Test Report
Project Information
Mode: | 802.11a 20-5785 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” bei | el e
1 10011.01 45.87 51.31 5.44 74.00 22.69 PK | Vertical PASS
2 12242.12 45.54 52.43 6.89 74.00 21.57 PK | Vertical PASS
3 15088.54 43.80 51.95 8.15 74.00 22.05 PK | Vertical PASS
4 15583.79 42.67 51.52 8.85 74.00 22.48 PK | Vertical PASS
5 16854.43 42.25 52.17 9.92 74.00 21.83 PK | Vertical PASS
6 17949.97 40.14 52.35 12.21 74.00 21.65 PK | Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level
UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




( UL)) solutions REPORT NO.: 4791856253-RF-2
Page 254 of 322

Test Report
Project Information
Mode: | 802.11a 20-5825 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i " | Det el Ve
1 | 10071.04 | 46.71 51.70 4.99 74.00 2230 | PK | Horizontal | PASS
2 | 1227714 | 4514 5217 7.03 74.00 2183 | PK | Horizontal | PASS
3 | 13627.81 | 44.02 51.77 7.75 74.00 2223 | PK | Horizontal | PASS
4 | 1499350 | 4359 51.96 8.37 74.00 2204 | PK | Horizontal | PASS
5 | 16609.30 | 42.24 52.01 9.77 74.00 2199 | PK | Horizontal | PASS
6 | 17724.86 | 39.60 5217 12.57 74.00 2183 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL )Solutions REPORT NO.: 4791856253-RF-2
Page 255 of 322
Test Report
Project Information
Mode: | 802.11a 20-5825 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 10056.03 45.76 50.86 5.10 74.00 23.14 PK Vertical | PASS
2 11331.67 45.69 50.73 5.04 74.00 23.27 PK Vertical | PASS
3 12292.15 45.29 52.37 7.08 74.00 21.63 PK Vertical | PASS
4 14183.09 43.77 51.96 8.19 74.00 22.04 PK Vertical | PASS
5 15818.91 42.92 51.60 8.68 74.00 22.40 PK Vertical | PASS
6 17804.90 39.19 52.24 13.05 74.00 21.76 PK Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 256 of 322

Test Report

Project Information

Mode:

802.11n HT20-5180

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 10006.00 45.31 50.79 5.48 74.00 23.21 PK | Horizontal PASS
2 12242.12 45.19 52.08 6.89 74.00 21.92 PK | Horizontal PASS
3 14443.22 43.64 51.87 8.23 74.00 22.13 PK | Horizontal PASS
4 14928.46 43.60 51.61 8.01 74.00 22.39 PK | Horizontal PASS
5 16829.41 41.48 51.30 9.82 74.00 22.70 PK | Horizontal PASS
6 17704.85 39.86 52.29 12.43 74.00 21.71 PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 257 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5180 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [@BuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] | [dB] D el e
1 9991.00 46.09 51.54 5.45 74.00 22.46 PK Vertical PASS
2 12427.21 44 17 51.50 7.33 74.00 22.50 PK Vertical PASS
3 13622.81 43.66 51.41 7.75 74.00 22.59 PK Vertical PASS
4 14893.45 44.23 52.04 7.81 74.00 21.96 PK Vertical PASS
5 16714.36 41.93 51.66 9.73 74.00 22.34 PK Vertical PASS
6 17764.88 39.38 52.22 12.84 74.00 21.78 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 258 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5200 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [@Buvim] | [dB] | D¢ el Ve
1 10086.04 45.84 50.71 4.87 74.00 23.29 PK Horizontal PASS
2 12287.14 45.38 52.45 7.07 74.00 21.55 PK Horizontal PASS
3 14193.10 42.74 50.93 8.19 74.00 23.07 PK Horizontal PASS
4 14418.21 43.00 51.32 8.32 74.00 22.68 PK Horizontal PASS
5 15968.98 42.78 51.71 8.93 74.00 22.29 PK Horizontal PASS
6 17814.91 39.25 52.24 12.99 74.00 21.76 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT20-5200 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i/tm] M[iré’]i " | et el Ve
1 | 9635.82 45.41 49.93 4.52 7400 | 2407 | PK | Vertical | PASS
2 | 1118659 | 46.41 51.33 4.92 7400 | 2267 | PK | Vertical | PASS
3 | 12297.15 | 45.90 53.00 7.10 7400 | 2100 | PK | Vertical | PASS
4 | 1583892 | 43.60 52.30 8.70 7400 | 2170 | PK | Vertical | PASS
5 | 16889.44 | 4140 51.46 10.06 7400 | 2254 | PK | Vertical | PASS
6 | 1787494 | 4010 52.74 12.64 7400 | 2126 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 260 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5240 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuvim] | [dB] | P el Ve
1 10051.03 45.92 51.05 5.13 74.00 22.95 PK | Horizontal | PASS
2 11551.78 45.78 50.46 4.68 74.00 23.54 PK | Horizontal | PASS
3 12227.11 45.64 52.48 6.84 74.00 21.52 PK | Horizontal | PASS
4 14528.26 43.69 51.60 7.91 74.00 22.40 PK | Horizontal | PASS
5 14973.49 43.98 52.22 8.24 74.00 21.78 PK | Horizontal | PASS
6 16719.36 42.77 52.51 9.74 74.00 21.49 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




REPORT NO.: 4791856253-RF-2
Page 261 of 322

@ Solutions

Test Report

Project Information

Mode:

802.11n HT20-5240

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 10091.05 46.27 51.10 4.83 74.00 22.90 PK Vertical PASS
2 11341.67 44 .95 50.01 5.06 74.00 23.99 PK Vertical PASS
3 12232.12 45.10 51.97 6.87 74.00 22.03 PK Vertical PASS
4 14283.14 43.49 51.77 8.28 74.00 22.23 PK Vertical PASS
5 16604.30 41.86 51.62 9.76 74.00 22.38 PK Vertical PASS
6 17679.84 39.72 51.99 12.27 74.00 22.01 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT20-5260 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15C
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Test Graph

70
60

40
30
20
10
0
-10
-20
-30
-40
-50

Level[dBpv/m]

50 WWMWMWMMMM«WWMMWMMIMMWW«M WS——_ |

8G

— PK Limit

I | I
9G 106 116

— AV Limit

— Horizontal PK

I |
12G 13G

I
14G

Frequency[Hz]

I
15G

| I |
186G 176G 18G

Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 911056 | 4596 50.13 4.17 74.00 2387 | PK | Horizontal | PASS
2 | 1052626 | 46.41 51.02 4.61 74.00 2208 | PK | Horizontal | PASS
3 | 1281241 | 4319 50.08 6.89 74.00 2392 | PK | Horizontal | PASS
4 | 1496348 | 43.91 52.10 8.19 74.00 21.90 | PK | Horizontal | PASS
5 | 16149.07 | 4315 51.88 8.73 74.00 2212 | PK | Horizontal | PASS
6 | 17809.90 | 38.95 51.97 13.02 74.00 2203 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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@ Solutions

Page 263 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5260 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Level[dBpv/m]

— PK Limit — AVLimit  — Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9140.57 45.28 49.61 4.33 74.00 24.39 PK Vertical PASS
2 10526.26 4717 51.78 4.61 74.00 22.22 PK Vertical PASS
3 12502.25 44.38 51.27 6.89 74.00 22.73 PK Vertical PASS
4 13647.82 44.29 52.11 7.82 74.00 21.89 PK Vertical PASS
5 15963.98 42.52 51.44 8.92 74.00 22.56 PK Vertical PASS
6 17854.93 38.55 51.31 12.76 74.00 22.69 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




@ Solutions REPORT NO.: 4791856253-RF-2
Page 264 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5280 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15C
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 882541 45.49 49.77 4.28 74.00 2423 | PK | Horizontal | PASS
2 | 1133667 | 46.08 51.12 5.04 74.00 2288 | PK | Horizontal | PASS
3 | 12277.14 | 4479 51.82 7.03 74.00 2218 | PK | Horizontal | PASS
4 | 1428814 | 4314 51.43 8.29 74.00 2257 | PK | Horizontal | PASS
5 | 15833.92 | 4351 52.21 8.70 74.00 2179 | PK | Horizontal | PASS
6 | 17679.84 | 4059 52.86 12.27 74.00 2114 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 265 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5280 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuvim] | [dB] | P el Ve
1 9630.82 45.33 49.89 4.56 74.00 2411 PK Vertical PASS
2 10561.28 47.29 51.98 4.69 74.00 22.02 PK Vertical PASS
3 12252.13 45.68 52.61 6.93 74.00 21.39 PK Vertical PASS
4 14968.48 44.24 52.46 8.22 74.00 21.54 PK Vertical PASS
5 16624.31 41.68 51.44 9.76 74.00 22.56 PK Vertical PASS
6 17759.88 39.47 52.27 12.80 74.00 21.73 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 266 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5320 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/im] | [dB/m] | [dBuV/m] |  [dB] D el Ve
1 8815.41 45.59 49.91 4.32 74.00 24.09 PK Horizontal PASS
2 10641.32 49.43 54.15 4.72 74.00 19.85 PK Horizontal PASS
3 12397.20 44.67 52.14 7.47 74.00 21.86 PK Horizontal PASS
4 14893.45 44.29 52.10 7.81 74.00 21.90 PK Horizontal PASS
5 16104.05 42.92 51.72 8.80 74.00 22.28 PK Horizontal PASS
6 17889.94 39.58 52.14 12.56 74.00 21.86 PK Horizontal PASS
Final Data List
Frequency Factor AV Reading AV Value AV Limit AV Margin .
ek [MHz] [dB/m] [dBuV/m] [dBuV/m] |  [dBuV/m] [dB] il e
1 10640.93 4.72 35.80 40.52 54.00 13.48 Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 267 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5320 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 9165.58 45.75 50.21 4.46 74.00 23.79 PK Vertical PASS
2 10631.32 48.93 53.66 4.73 74.00 20.34 PK Vertical PASS
3 12197.10 45.38 52.12 6.74 74.00 21.88 PK Vertical PASS
4 14363.18 43.45 51.80 8.35 74.00 22.20 PK Vertical PASS
5 16894.45 41.87 51.96 10.09 74.00 22.04 PK Vertical PASS
6 17759.88 39.12 51.92 12.80 74.00 22.08 PK Vertical PASS
Final Data List
Frequency Factor AV Reading AV Value AV Limit AV Margin .
ek [MHz] [dB/m] [dBuV/m] [dBuV/m] | [dBuV/m] [dB] il e
1 10631.55 4.73 34.21 38.94 54.00 15.06 Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




( UL)) solutions REPORT NO.: 4791856253-RF-2
Page 268 of 322

Test Report
Project Information
Mode: | 802.11n HT20-5500 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 916558 | 46.08 50.54 4.46 74.00 2346 | PK | Horizontal | PASS
2 | 1099150 | 4559 50.08 4.49 74.00 2392 | PK | Horizontal | PASS
3 | 1225713 | 4546 52.41 6.95 74.00 2159 | PK | Horizontal | PASS
4 | 1426813 | 43.33 51.59 8.26 74.00 2241 | PK | Horizontal | PASS
5 | 15798.90 | 42.92 51.57 8.65 74.00 2243 | PK | Horizontal | PASS
6 | 17694.85 | 4048 52.85 12.37 74.00 2115 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL ) Solutions REPORT NO.: 4791856253-RF-2
Page 269 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5500 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 8385.19 45.38 49.69 4.31 74.00 24.31 PK Vertical PASS
2 9965.98 45.81 51.04 5.23 74.00 22.96 PK Vertical PASS
3 12392.20 44.55 52.00 7.45 74.00 22.00 PK Vertical PASS
4 14958.48 43.53 51.70 8.17 74.00 22.30 PK Vertical PASS
5 16704.35 42.12 51.85 9.73 74.00 22.15 PK Vertical PASS
6 17839.92 39.36 52.21 12.85 74.00 21.79 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 270 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5580 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
130
120
110
100
90
80
70
= 60
SE:;_ 50 W»MW"M R —— #\MWWMV‘MWWMM X , ”“(’_"‘“-
3 40
T 30
5 2
10
0
-10
-20
-30
-40
-50 ; ' ; ; ' : ; ' ; ‘
8G 9G 10G 11G 12G 13G 14G 15G 16G 17G 18G
— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [@BuV/m] | [dBuV/im] | [dB/m] | [dBuV/m] |  [dB] D el Ve
1 8820.41 45.56 49.86 4.30 74.00 2414 PK Horizontal PASS
2 10076.04 45.57 50.53 4.96 74.00 23.47 PK Horizontal PASS
3 12412.21 44.83 52.24 7.41 74.00 21.76 PK Horizontal PASS
4 14298.15 43.40 51.70 8.30 74.00 22.30 PK Horizontal PASS
5 15718.86 43.58 52.33 8.75 74.00 21.67 PK Horizontal PASS
6 17714.86 39.83 52.33 12.50 74.00 21.67 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




REPORT NO.: 4791856253-RF-2
Page 271 of 322

@ Solutions

Test Report

Project Information

Mode:

802.11n HT20-5580

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 8825.41 45.85 50.13 4.28 74.00 23.87 PK Vertical PASS
2 9970.99 45.61 50.89 5.28 74.00 23.11 PK Vertical PASS
3 12187.09 45.34 52.06 6.72 74.00 21.94 PK Vertical PASS
4 14888.44 43.69 51.46 7.77 74.00 22.54 PK Vertical PASS
5 15958.98 43.47 52.38 8.91 74.00 21.62 PK Vertical PASS
6 17744.87 39.63 52.33 12.70 74.00 21.67 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.



REPORT NO.: 4791856253-RF-2

'UL )Solutions
Page 272 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5700 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] | [dB] D el Ve
1 8145.07 46.38 49.82 3.44 74.00 24.18 PK | Horizontal | PASS
2 9975.99 45.47 50.79 5.32 74.00 23.21 PK | Horizontal | PASS
3 11416.71 46.39 51.44 5.05 74.00 22.56 PK | Horizontal | PASS
4 13967.98 43.82 51.90 8.08 74.00 22.10 PK | Horizontal | PASS
5 15533.77 43.57 52.27 8.70 74.00 21.73 PK | Horizontal | PASS
6 17734.87 39.77 52.41 12.64 74.00 21.59 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




REPORT NO.: 4791856253-RF-2

« U|_ » Solutions
Page 273 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5700 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuv/m] |  [dBuV/m] [dB/m] | [dBuV/im] | [dB] D el e
1 9200.60 45.00 49.64 4.64 74.00 24.36 PK Vertical | PASS
2 9965.98 45.89 51.12 5.23 74.00 22.88 PK Vertical | PASS
3 12367.18 44.88 52.23 7.35 74.00 21.77 PK Vertical | PASS
4 14113.06 43.21 51.33 8.12 74.00 22.67 PK Vertical | PASS
5 15813.91 42.91 51.58 8.67 74.00 22.42 PK Vertical | PASS
6 16674.34 42.15 51.90 9.75 74.00 22.10 PK Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT20-5720 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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— PK Limit — AV Limit — Horizontal PK
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [@BuV/m] | [dBuV/m] | [dB/m] | [dBuvim] | [dB] | D el e
1 9175.59 45.90 50.42 4.52 74.00 23.58 PK | Horizontal | PASS
2 10556.28 46.20 50.87 4.67 74.00 23.13 PK | Horizontal | PASS
3 12282.14 45.47 52.52 7.05 74.00 21.48 PK | Horizontal | PASS
4 14373.19 43.28 51.64 8.36 74.00 22.36 PK | Horizontal | PASS
5 15773.89 42.56 51.24 8.68 74.00 22.76 PK | Horizontal | PASS
6 17824.91 39.60 52.53 12.93 74.00 21.47 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT20-5720 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 916558 | 46.62 51.08 4.46 74.00 2292 | PK | Vertical | PASS
2 | 10076.04 | 4595 50.91 4.96 74.00 2309 | PK | Vertical | PASS
3 | 1240720 | 44.45 51.89 7.44 74.00 2211 | PK | Vertical | PASS
4 | 1429815 | 44.29 52.59 8.30 74.00 2141 | PK | Vertical | PASS
5 | 15813.91 | 43.15 51.82 8.67 74.00 2218 | PK | Vertical | PASS
6 | 1785493 | 39.36 52.12 12.76 74.00 2188 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT20-5745 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO-| " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuv/im] | [dB] | D° el Ve
1 8320.16 46.85 50.80 3.95 74.00 23.20 PK Horizontal | PASS
2 10016.01 45.65 51.06 5.41 74.00 22.94 PK Horizontal | PASS
3 12287.14 44 .91 51.98 7.07 74.00 22.02 PK Horizontal | PASS
4 14323.16 43.45 51.76 8.31 74.00 22.24 PK Horizontal | PASS
5 16824.41 41.76 51.56 9.80 74.00 22.44 PK Horizontal | PASS
6 17889.94 39.56 52.12 12.56 74.00 21.88 PK Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT20-5745 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” bei | el e
1 | 833517 | 4654 50.57 4.03 74.00 2343 | PK | Vertical | PASS
2 | 997599 | 4566 50.98 5.32 74.00 2302 | PK | Vertical | PASS
3 | 1234217 | 4511 52.37 7.26 74.00 2163 | PK | Vertical | PASS
4 | 1305253 | 4441 51.26 6.85 74.00 2274 | PK | Vertical | PASS
5 | 15658.83 | 43.25 52.07 8.82 74.00 2193 | PK | Vertical | PASS
6 | 17869.93 | 39.41 52.08 12.67 74.00 2192 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT20-5785 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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— PK Limit — AV Limit — Horizontal PK
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 9145.57 45.71 50.07 4.36 74.00 23.93 PK | Horizontal | PASS
2 10001.00 44.96 50.47 5.51 74.00 23.53 PK | Horizontal | PASS
3 12392.20 45.22 52.67 7.45 74.00 21.33 PK | Horizontal | PASS
4 14963.48 43.43 51.62 8.19 74.00 22.38 PK | Horizontal | PASS
5 15893.95 43.27 52.07 8.80 74.00 21.93 PK | Horizontal | PASS
6 17674.84 39.89 52.11 12.22 74.00 21.89 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT20-5785 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 8340.17 46.26 50.32 4.06 74.00 23.68 PK Vertical PASS
2 10016.01 4514 50.55 5.41 74.00 23.45 PK Vertical PASS
3 12447.22 43.87 51.08 7.21 74.00 22.92 PK Vertical PASS
4 15013.51 43.89 52.25 8.36 74.00 21.75 PK Vertical PASS
5 16114.06 43.98 52.76 8.78 74.00 21.24 PK Vertical PASS
6 17719.86 39.60 52.13 12.53 74.00 21.87 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 280 of 322
Test Report
Project Information
Mode: | 802.11n HT20-5825 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 8805.40 45.32 49.68 4.36 74.00 24.32 PK | Horizontal | PASS
2 10016.01 45.40 50.81 5.41 74.00 23.19 PK | Horizontal | PASS
3 12297.15 45.64 52.74 7.10 74.00 21.26 PK | Horizontal | PASS
4 13717.86 43.62 51.64 8.02 74.00 22.36 PK | Horizontal | PASS
5 15013.51 43.03 51.39 8.36 74.00 22.61 PK | Horizontal | PASS
6 16549.27 42.85 52.34 9.49 74.00 21.66 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report

Project Information

Mode: | 802.11n HT20-5825

Voltage: | DC5V

Environment: | Temp: 25°C; Humi:60%

Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [@BuV/m] | [dBuV/m] | [dB/m] | [dBuvim] | [dB] | D el e
1 10001.00 45.52 51.03 5.51 74.00 22.97 PK Vertical PASS
2 12257.13 45.56 52.51 6.95 74.00 21.49 PK Vertical PASS
3 14148.07 43.61 51.77 8.16 74.00 22.23 PK Vertical PASS
4 15538.77 43.40 52.10 8.70 74.00 21.90 PK Vertical PASS
5 15883.94 43.43 52.22 8.79 74.00 21.78 PK Vertical PASS
6 17879.94 39.62 52.24 12.62 74.00 21.76 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT40-5190 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 9240.62 46.37 50.96 4.59 74.00 23.04 PK | Horizontal | PASS
2 9975.99 46.80 52.12 5.32 74.00 21.88 PK | Horizontal | PASS
3 12242.12 45.31 52.20 6.89 74.00 21.80 PK | Horizontal | PASS
4 14288.14 43.43 51.72 8.29 74.00 22.28 PK | Horizontal | PASS
5 14963.48 43.98 52.17 8.19 74.00 21.83 PK | Horizontal | PASS
6 17689.84 39.83 52.16 12.33 74.00 21.84 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT40-5190 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/im] | [dB/m] | [dBuvim] | [dB] | P el Ve
1 10051.03 45.70 50.83 5.13 74.00 23.17 PK Vertical PASS
2 12327.16 45.46 52.67 7.21 74.00 21.33 PK Vertical PASS
3 14298.15 44.28 52.58 8.30 74.00 21.42 PK Vertical PASS
4 14968.48 43.84 52.06 8.22 74.00 21.94 PK Vertical PASS
5 16804.40 42.22 51.93 9.71 74.00 22.07 PK Vertical PASS
6 17879.94 40.26 52.88 12.62 74.00 21.12 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT40-5230 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuv/m] | [dBuV/m] | [dB/m] | [dBuV/m] |  [dB] D el Ve
1 8710.36 45.98 49.74 3.76 74.00 24.26 PK Horizontal PASS
2 9970.99 45.76 51.04 5.28 74.00 22.96 PK Horizontal PASS
3 11866.93 45.83 51.66 5.83 74.00 22.34 PK Horizontal PASS
4 12412.21 45.50 52.91 7.41 74.00 21.09 PK Horizontal PASS
5 15648.82 43.28 52.11 8.83 74.00 21.89 PK Horizontal PASS
6 17859.93 39.63 52.36 12.73 74.00 21.64 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode:

802.11n HT40-5230 Voltage: | DC5V

Environment:

Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuVim] [dB] D el e
1 8725.36 45.64 49.50 3.86 74.00 24.50 PK Vertical PASS
2 9991.00 45.17 50.62 5.45 74.00 23.38 PK Vertical PASS
3 12417.21 44.69 52.06 7.37 74.00 21.94 PK Vertical PASS
4 13387.69 43.81 51.38 7.57 74.00 22.62 PK Vertical PASS
5 15513.76 42.77 51.41 8.64 74.00 22.59 PK Vertical PASS
6 17589.79 40.61 52.30 11.69 74.00 21.70 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report

Project Information

Mode:

802.11n HT40-5270

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 914057 45.40 49.73 4.33 74.00 2427 | PK | Horizontal | PASS
2 | 9970.99 45.58 50.86 5.28 74.00 2314 | PK | Horizontal | PASS
3 | 1229215 | 4504 52.12 7.08 74.00 2188 | PK | Horizontal | PASS
4 | 1435818 | 4323 51.58 8.35 74.00 2242 | PK | Horizontal | PASS
5 | 1678439 | 42.88 52.59 9.71 74.00 2141 | PK | Horizontal | PASS
6 | 17709.85 | 39.71 52.18 12.47 74.00 2182 | PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035
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Test Report
Project Information
Mode: | 802.11n HT40-5270 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 9240.62 46.10 50.69 4.59 74.00 23.31 PK Vertical PASS
2 9985.99 45.49 50.89 5.40 74.00 23.11 PK Vertical PASS
3 10546.27 46.57 51.23 4.66 74.00 22.77 PK Vertical PASS
4 12402.20 45.10 52.57 7.47 74.00 21.43 PK Vertical PASS
5 14978.49 43.77 52.06 8.29 74.00 21.94 PK Vertical PASS
6 17804.90 39.11 52.16 13.05 74.00 21.84 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n HT40-5310 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang

Remark: | X

Test Standard: | FCC PART 15E

Test Graph
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— PK Limit — AV Limit — Horizontal PK
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuVim] [dB] D el e
1 9230.62 45.79 50.40 4.61 74.00 23.60 PK | Horizontal | PASS
2 10616.31 47.26 52.02 4.76 74.00 21.98 PK | Horizontal | PASS
3 12407.20 44.92 52.36 7.44 74.00 21.64 PK | Horizontal | PASS
4 14443.22 43.71 51.94 8.23 74.00 22.06 PK | Horizontal | PASS
5 16389.19 43.45 52.11 8.66 74.00 21.89 PK | Horizontal | PASS
6 17474.74 40.71 52.08 11.37 74.00 21.92 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




( UL)) solutions REPORT NO.: 4791856253-RF-2
Page 289 of 322

Test Report
Project Information
Mode: | 802.11n HT40-5310 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph

130
120
110
100
90
80
70
60 . - .
50 iyt b it g A MM%MWMW%WWWM&
40
30
20
10
0
-10
-20
-30
-40
-50 . L . . L . . L . .
8G 8G 10G 11G 12G 13G 14G 15G 16G 17G 18G
Frequency[Hz]

Level[dBpv/m]
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 1062631 | 48.21 52.95 4.74 74.00 2105 | PK | Vertical | PASS
2 | 1242721 | 4531 52.64 7.33 74.00 2136 | PK | Vertical | PASS
3 | 1433317 | 43.82 52.15 8.33 74.00 2185 | PK | Vertical | PASS
4 | 1507354 | 43.73 51.92 8.19 74.00 2208 | PK | Vertical | PASS
5 | 15973.99 | 43.37 52.30 8.93 74.00 2170 | PK | Vertical | PASS
6 | 1785493 | 39.70 52.46 12.76 74.00 2154 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 290 of 322

Test Report

Project Information

Mode:

802.11n HT40-5510

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E

130
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 10166.08 46.57 50.85 4.28 74.00 23.15 PK Horizontal PASS
2 10566.28 46.60 51.30 4.70 74.00 22.70 PK Horizontal PASS
3 12247.12 45.41 52.33 6.92 74.00 21.67 PK Horizontal PASS
4 14173.09 43.98 52.15 8.17 74.00 21.85 PK Horizontal PASS
5 16449.22 42.96 51.89 8.93 74.00 22.11 PK Horizontal PASS
6 17729.86 39.75 52.36 12.61 74.00 21.64 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




Solutions

)

REPORT NO.: 4791856253-RF-2

Page 291 of 322

Test Report
Project Information
Mode: | 802.11n HT40-5510 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimt — Vertical PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] bei | el e
1 9050.53 46.63 50.50 3.87 74.00 23.50 PK Vertical PASS
2 10896.45 45.89 50.41 4.52 74.00 23.59 PK Vertical PASS
3 13367.68 44.05 51.60 7.55 74.00 22.40 PK Vertical PASS
4 16459.23 42.81 51.80 8.99 74.00 22.20 PK Vertical PASS
5 16894.45 41.31 51.40 10.09 74.00 22.60 PK Vertical PASS
6 17709.85 39.48 51.95 12.47 74.00 22.05 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions

REPORT NO.: 4791856253-RF-2
Page 292 of 322

Test Report

Project Information

Mode:

802.11n HT40-5550

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 9180.59 45.41 49.95 4.54 74.00 24.05 PK | Horizontal PASS
2 9996.00 45.04 50.53 5.49 74.00 23.47 PK | Horizontal PASS
3 1234217 45.33 52.59 7.26 74.00 21.41 PK | Horizontal PASS
4 13812.91 43.33 51.57 8.24 74.00 22.43 PK | Horizontal PASS
5 15523.76 43.46 52.12 8.66 74.00 21.88 PK | Horizontal PASS
6 17829.91 40.07 52.98 12.91 74.00 21.02 PK | Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




( UL)) solutions REPORT NO.: 4791856253-RF-2
Page 293 of 322

Test Report
Project Information
Mode: | 802.11n HT40-5550 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 | 10086.04 | 46.03 50.90 4.87 74.00 2310 | PK | Vertical | PASS
2 | 1138669 | 45.63 50.70 5.07 74.00 2330 | PK | Vertical | PASS
3 | 1227714 | 4482 51.85 7.03 74.00 2215 | PK | Vertical | PASS
4 | 1594397 | 4365 52.52 8.87 74.00 2148 | PK | Vertical | PASS
5 | 16799.40 | 42.48 52.18 9.70 74.00 2182 | PK | Vertical | PASS
6 | 1773487 | 39.49 52.13 12.64 74.00 2187 | PK | Vertical | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL )Solutions REPORT NO.: 4791856253-RF-2
Page 294 of 322
Test Report
Project Information
Mode: | 802.11n HT40-5670 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 9960.98 45.37 50.56 5.19 74.00 23.44 PK | Horizontal | PASS
2 11321.66 45.70 50.74 5.04 74.00 23.26 PK | Horizontal | PASS
3 12272.14 45.68 52.68 7.00 74.00 21.32 PK | Horizontal | PASS
4 13527.76 43.83 51.45 7.62 74.00 22.55 PK | Horizontal | PASS
5 15263.63 44.36 52.38 8.02 74.00 21.62 PK | Horizontal | PASS
6 16819.41 42.02 51.80 9.78 74.00 22.20 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




REPORT NO.: 4791856253-RF-2

@ Solutions

Page 295 of 322
Test Report
Project Information
Mode: | 802.11n HT40-5670 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [@BuV/m] | [dBuV/im] | [dB/m] | [dBuV/m] |  [dB] D el e
1 9450.73 45.44 49.87 443 74.00 24.13 PK Vertical PASS
2 12287.14 45.12 52.19 7.07 74.00 21.81 PK Vertical PASS
3 14318.16 43.76 52.07 8.31 74.00 21.93 PK Vertical PASS
4 15653.83 43.06 51.89 8.83 74.00 2211 PK Vertical PASS
5 16724.36 42.08 51.81 9.73 74.00 22.19 PK Vertical PASS
6 17834.92 39.26 52.14 12.88 74.00 21.86 PK Vertical PASS

Note:(1)Level=Reading+Factor

(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




(UL )Solutions REPORT NO.: 4791856253-RF-2
Page 296 of 322
Test Report
Project Information
Mode: | 802.11n HT40-5710 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] | [dB] D el Ve
1 8865.43 45.65 49.78 413 74.00 24.22 PK Horizontal | PASS
2 11411.71 46.01 51.07 5.06 74.00 22.93 PK Horizontal | PASS
3 12292.15 45.48 52.56 7.08 74.00 21.44 PK Horizontal | PASS
4 13922.96 43.30 51.43 8.13 74.00 22.57 PK Horizontal | PASS
5 15078.54 43.03 51.22 8.19 74.00 22.78 PK Horizontal | PASS
6 17824.91 39.62 52.55 12.93 74.00 21.45 PK Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




@ Solutions

REPORT NO.: 4791856253-RF-2

Page 297 of 322
Test Report
Project Information
Mode: | 802.11n HT40-5710 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el e
1 8710.36 46.40 50.16 3.76 74.00 23.84 PK Vertical PASS
2 9985.99 45.23 50.63 5.40 74.00 23.37 PK Vertical PASS
3 12277.14 44.86 51.89 7.03 74.00 22.11 PK Vertical PASS
4 14268.13 43.64 51.90 8.26 74.00 22.10 PK Vertical PASS
5 16884.44 41.74 51.78 10.04 74.00 22.22 PK Vertical PASS
6 17749.87 39.97 52.70 12.73 74.00 21.30 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




(UL )Solutions REPORT NO.: 4791856253-RF-2
Page 298 of 322
Test Report
Project Information
Mode: | 802.11n HT40-5755 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/im] | [dB/m] | [dBuVim] [dB] D el e
1 9985.99 45.61 51.01 5.40 74.00 22.99 PK | Horizontal | PASS
2 12212.11 45.20 51.98 6.78 74.00 22.02 PK | Horizontal | PASS
3 13652.83 44.67 52.50 7.83 74.00 21.50 PK | Horizontal | PASS
4 15323.66 43.78 51.95 8.17 74.00 22.05 PK | Horizontal | PASS
5 16164.08 43.50 52.21 8.71 74.00 21.79 PK | Horizontal | PASS
6 17814.91 39.57 52.56 12.99 74.00 21.44 PK | Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.




REPORT NO.: 4791856253-RF-2

@ Solutions

Page 299 of 322
Test Report
Project Information
Mode: | 802.11n HT40-5755 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E

Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]
Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuVim] [dB] D el Ve
1 8360.18 45.88 50.05 4.17 74.00 23.95 PK Vertical PASS
2 9135.57 46.39 50.71 4.32 74.00 23.29 PK Vertical PASS
3 12172.09 45.31 51.99 6.68 74.00 22.01 PK Vertical PASS
4 14383.19 43.61 51.98 8.37 74.00 22.02 PK Vertical PASS
5 15463.73 43.83 52.36 8.53 74.00 21.64 PK Vertical PASS
6 17819.91 39.71 52.67 12.96 74.00 21.33 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.

FORM NO: 10-SL-F0035




REPORT NO.: 4791856253-RF-2
Page 300 of 322

@ Solutions

Test Report
Project Information
Mode: | 802.11n HT40-5795 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimit —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO.- | " iMHz] | [dBuV/m] | [dBuv/im] | [dB/m] | [dBuV/m] [dB] D el Ve
1 8320.16 45.69 49.64 3.95 74.00 24.36 PK Horizontal | PASS
2 9975.99 45.14 50.46 5.32 74.00 23.54 PK Horizontal | PASS
3 12162.08 45.97 52.63 6.66 74.00 21.37 PK Horizontal | PASS
4 14358.18 43.62 51.97 8.35 74.00 22.03 PK Horizontal | PASS
5 16774.39 42.48 52.19 9.71 74.00 21.81 PK Horizontal | PASS
6 17749.87 39.72 52.45 12.73 74.00 21.55 PK Horizontal | PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.



REPORT NO.: 4791856253-RF-2
Page 301 of 322

@ Solutions

Test Report

Project Information

Mode:

802.11n HT40-5795

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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Test Graph
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— PKLimt ~ —— AVLimt —— Vertical PK FrequencylHz]

Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 8155.08 47.02 50.43 3.41 74.00 23.57 PK Vertical PASS
2 9996.00 45.75 51.24 5.49 74.00 22.76 PK Vertical PASS
3 12237.12 45.40 52.28 6.88 74.00 21.72 PK Vertical PASS
4 14988.49 43.05 51.38 8.33 74.00 22.62 PK Vertical PASS
5 16449.22 42.80 51.73 8.93 74.00 22.27 PK Vertical PASS
6 17814.91 39.23 52.22 12.99 74.00 21.78 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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REPORT NO.: 4791856253-RF-2
Page 302 of 322

Test Report
Project Information
Mode: | 802.11n VHT80-5210 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimt —— Horizontal PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 8730.37 45.99 49.89 3.90 74.00 2411 PK Horizontal PASS
2 9980.99 45.14 50.50 5.36 74.00 23.50 PK Horizontal PASS
3 1234717 45.18 52.47 7.29 74.00 21.53 PK Horizontal PASS
4 13377.69 44.02 51.58 7.56 74.00 22.42 PK Horizontal PASS
5 14958.48 43.83 52.00 8.17 74.00 22.00 PK Horizontal PASS
6 16709.35 42.01 51.75 9.74 74.00 22.25 PK Horizontal PASS
7 17714.86 39.72 52.22 12.50 74.00 21.78 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n VHT80-5210 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimt — Vertical PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 8335.17 45.86 49.89 4.03 74.00 2411 PK Vertical PASS
2 10636.32 46.07 50.80 4.73 74.00 23.20 PK Vertical PASS
3 12277.14 45.51 52.54 7.03 74.00 21.46 PK Vertical PASS
4 14953.48 43.69 51.83 8.14 74.00 2217 PK Vertical PASS
5 16839.42 42.14 52.00 9.86 74.00 22.00 PK Vertical PASS
6 17804.90 39.59 52.64 13.05 74.00 21.36 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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@ Solutions

Test Report

Project Information

Mode:

802.11n VHT80-5290

Voltage:

DC5V

Environment:

Temp: 25°C; Humi:60%

Engineer:

Rex Huang

Remark:

X

Test Standard:

FCC PART 15E
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— PKLimt ~ —— AVLimt —— Horizontal PK FrequencylHz]

Suspected Data List

0. Fr?mezr]\cy [ﬁéﬁf}frﬁ] [dlléi\\l/e}lm] [Fdellaclﬂ [déLT/i}m] M[iré’]i” D el Ve
1 8320.16 45.78 49.73 3.95 74.00 24.27 PK Horizontal PASS
2 10056.03 45.46 50.56 5.10 74.00 23.44 PK Horizontal PASS
3 12237.12 45.49 52.37 6.88 74.00 21.63 PK Horizontal PASS
4 13372.69 43.29 50.84 7.55 74.00 23.16 PK Horizontal PASS
5 15573.79 42.72 51.53 8.81 74.00 22.47 PK Horizontal PASS
6 17859.93 39.52 52.25 12.73 74.00 21.75 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch FORM NO: 10-SL-F0035
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)
Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n VHT80-5290 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimt — Vertical PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO. | " iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el Ve
1 8335.17 45.90 49.93 4.03 74.00 24.07 PK Vertical PASS
2 10596.30 47.16 51.92 4.76 74.00 22.08 PK Vertical PASS
3 12287.14 45.47 52.54 7.07 74.00 21.46 PK Vertical PASS
4 13377.69 44.22 51.78 7.56 74.00 22.22 PK Vertical PASS
5 16459.23 43.23 52.22 8.99 74.00 21.78 PK Vertical PASS
6 17729.86 39.99 52.60 12.61 74.00 21.40 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n VHT80-5530 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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Suspected Data List
Frequency Reading Level Factor Limit Margin .
NO. | ™" MHz [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] |  [dB] D el Ve
1 9025.51 46.13 49.87 3.74 74.00 2413 PK Horizontal PASS
2 9960.98 45.80 50.99 5.19 74.00 23.01 PK Horizontal PASS
3 12397.20 44.73 52.20 7.47 74.00 21.80 PK Horizontal PASS
4 13377.69 44.29 51.85 7.56 74.00 22.15 PK Horizontal PASS
5 15623.81 42.80 51.66 8.86 74.00 22.34 PK Horizontal PASS
6 16889.44 41.72 51.78 10.06 74.00 22.22 PK Horizontal PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch

FORM NO: 10-SL-F0035

This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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Test Report
Project Information
Mode: | 802.11n VHT80-5530 Voltage: | DC5V
Environment: | Temp: 25°C; Humi:60% Engineer: | Rex Huang
Remark: | X
Test Standard: | FCC PART 15E
Test Graph
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— PKLimt ~ — AVLimt — Vertical PK Frequency[Hz]
Suspected Data List
Frequency | Reading Level Factor Limit Margin .
NO- | " "iMHz] | [dBuV/m] | [dBuV/m] | [dB/m] | [dBuV/m] [dB] D el e
1 9125.56 45.84 50.10 4.26 74.00 23.90 PK Vertical PASS
2 9980.99 45.98 51.34 5.36 74.00 22.66 PK Vertical PASS
3 10896.45 47.36 51.88 4.52 74.00 22.12 PK Vertical PASS
4 12702.35 45.01 51.66 6.65 74.00 22.34 PK Vertical PASS
5 14348.17 44.02 52.36 8.34 74.00 21.64 PK Vertical PASS
6 16724.36 41.78 51.51 9.73 74.00 22.49 PK Vertical PASS

Note:(1)Level=Reading+Factor
(2)Margin=Limit-Level

UL Verification Services (Guangzhou) Co., Ltd, Song Shan Lake Branch
This report shall not be reproduced except in full, without the written approval of UL Verification Services (Guangzhou)

Co., Ltd, Song Shan Lake Branch.
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